Digital
Water
City

EARLY WARNING AND IMPROVED
DECISION SUPPORT FOR HEALTH
PROTECTION IN WATER REUSE AND
BATHING WATER

e & . digital-water.city has received funding from the
d lg lt a I 'Wa t e r.ci t y - European Union’s H2020 Research and Innovation
e o Programme under Grant Agreement No. 820956,
W digitalwater_eu



Related Work Package
Deliverable lead

Author(s)

Contact for queries

Grant Agreement Number
Instrument

Start date of the project
Duration of the project
Website

License

Abstract

WP1

ISS

ISS - UNIVPM — KWB — SIAAP
Susanna Murtas (ISS)

n° 820954

HORIZON 2020

01 June 2019

42 months

www.digital-water.city

(OMOM

This work is licensed under a Creative Commons
Attribution 4.0 International License
[...]
for the irrigation of 2700 ha of agricultural area. Therefore, in Braunschweig quantitative

L3 o L3 43
digital-water.city

W digitalwater_eu

digital-water.city has received funding from the
European Union's H2020 Research and Innovation
Programme under Grant Agreement No. 820954.



Digital
Water
City

microbial risk assessment (QMRA) was conducted in order to quantify the probability that the
planned reuse system would be able to meet the WHO health-based target of 10® DALYs per
person per year (Bedoui, 2014). The selected reference pathogens were identified in
Rotavirus, Campylobacter jejuni, Cryptosporidium and Giardia; while for exposure assessment
three different scenarios were assessed: i) exposure of fieldworkers, ii) exposure of
local/nearby residents and iii) children ingesting soil irrigated with reclaimed water. The risk
assessment shows that the current measures for risk reduction are sufficient to meet the WHO
benchmark for water reuse for residents (including children), and all target pathogens.
However, fieldworkers have an increased work-related risk of infection, which exceeds the
WHO benchmark. The WHO requirement may be satisfied by combining UV disinfection and
irrigation on demand.

The Australian Guidelines for recycled water management reports a real case of a risk
management plan for agriculture reuse of treated wastewater (Chow et al., 2018). 120 million
of raw sewage from domestic and industrial activities enter daily the WWTP that consists of
secondary treatment followed by about 20 days of lagoon storage and polishing. In order to
use the effluent for irrigating commercial food crops, treatment was expanded to include
coagulation, dissolved air flotation and filtration (DAFF), and disinfection. From the risk
assessment, it appears that human health is mainly affected by microbial hazards, while
chemical aspects of recycled water (such as chloride, sodium and nutrients concentration, and
salinity) produce a risk to the environmental performance. To reduce the risks, preventive
measures are implemented, and critical points are identified.

To ensure the application of best practices in water reuse, the new Portuguese policy focuses
on the adoption of projects supported by a risk management framework and quality standards
defined according to a fit-for-purpose approach. Rebelo and colleagues (Rebelo et al., 2018)
proposed a methodology based on ISO standards 16075 that allows validating appropriate
quality standards for water reuse practices and helps authorities on the decision-making
process. At the same, the application of the risk assessment methodology was demonstrated
in a case study, namely a vineyard irrigated with reclaimed water from an urban wastewater
treatment plant (Hong et al., 2012)

According to WHO’s WSPs and SSPs, EWS is a control measure used to reduce risks due to
unforeseen hazardous events and keep the water chain production for potable use or reuse
under control. Once validated, EWS is used for operational monitoring of treatment processes.
Typically, it is a fully automated tool using on-line calibrated instruments connected to a
SCADA system (that is, a control system architecture comprising computers, networked data
communications and graphical user interfaces), where alarm levels are typically set to provide
an early warning as well as an emergency trigger. Alarms usually recall system operators’
attention to attend the plant and often start automated processes to stop supplying water
into the treated water storage or directly to reuse.

- ; 44
digital-water.city

W digitalwater_eu

digital-water.city has received funding from the
European Union's H2020 Research and Innovation
Programme under Grant Agreement No. 820954.



Digital
Water
City

In practice, automated monitoring systems require much work due to problems with selecting
reliable instruments and control systems. Most utilities will persevere in improving these
systems until they are sufficiently reliable and suitable for their WSPs and SSPs. Most systems
are designed to have multiple triggers to avoid supplying untreated water. For instance,
systems often automatically shut systems down or switched them to standby, and usually,
there are early warning alarms that would provide time for problems to be fixed before they
affect customers.

In the Milan case study, the risk based EWS has been developed on the basis of the evidence,
and the outputs emerged from risk assessment. According to the new EU Regulation 741/2020
on minimum requirements for water reuse, “risk management shall comprise identifying and
managing risks in a proactive way to ensure that reclaimed water is safely used and managed
and that there is no risk to the environment or to human or animal health. For those purposes,
a water reuse risk management plan shall be established”.

3.2. Local deployment of the solution - Milan case study

In order to plan and design a suitable Risk management for safe water reuse in Peschiera
Borromeo WWTP, background information was collected and elaborated in different steps,
including:

1. Definition of the operational framework for the implementation of the solution
(section 3.2.1)

2. Choice of the water quality class to be produced (section 3.2.4)

3. Analysis and assessment of the WWTP efficiency and resilience (section Analysis and
assessment of the WWTP efficiency and resilience

4. Risk analysis (SSP) of the production chain (section 3.2.4)

5. Quantitative risk assessment

The definition of the operational framework of the EWS for a safe wastewater reuse at
Peschiera-Borromeo WWTP was conducted considering the characterises of the WWTP,
including technologies applied to treat wastewater, wastewater quality, and the agricultural
practices applied in the surrounding fields.

The foundation of the rationale for the development of EWS started from the existing
monitoring programs defined by the national and European Regulation on water reuse and by
the selection of some specific aspects to focus on in order to stress test the reuse mechanism.
In particular, the choice of on-line sensors and probes which were implemented is directly
linked to the idea of stopping wastewater reuse before it may affect the health safety of
exposed people.

- ; 45
digital-water.city

W digitalwater_eu

digital-water.city has received funding from the
European Union's H2020 Research and Innovation
Programme under Grant Agreement No. 820954.



Digital
Water
City

3.2.1.1. Treatment trains at Peschiera-Borromeo WWTP

The plant selected for the deployment of the solution is located in the municipality of
Peschiera Borromeo, in Via Roma - Cascina Brusada (Figure 8). The plant serves a large urban
area (Milan and neighbouring municipalities) and the Lambro River is the water body receptor

of the discharged wastewater. The WWTP has a treatment capacity of 566000 P.E. and treats
an average flow rate of 216.000 m3/day.

The plant includes two treatment lines receiving wastewater from different urban areas:

e Line 1: Municipalities of Brugherio (MB), Carugate, Cassina de' Pecchi, Cernusco sul Naviglio,
Cologno Monzese, Peschiera Borromeo, Pioltello, Segrate and Vimodrone.

e Line 2: Municipality of Milan and Linate district of Peschiera Borromeo

--Amiacque

P

O‘pjogue\@ueﬂ-

Figure 8: Location of Peschiera Borromeo WWTP

The schematic of the treatment process is reported Figure 9. Below is reported a brief
description of the treatment trains of Linea 1 and Linea 2. Figure 9.

Line 1: Biological Wastewater Treatment with Activated-Sludge Process followed by tertiary
treatment. The process includes the following steps:

- Coarse screening, fine screening and odour treatment;

- Grit and oil removal system;
- Primary sedimentation with two circular settlers;

- Biological oxidation in an activated sludge unit;

46
digital-water.city

digital-water.city has received funding from the
European Union's H2020 Research and Innovation
L] L]
W digitalwater_eu

Programme under Grant Agreement No. 820954.




Digital
 Water
City

- Secondary sedimentation with 4 circular settlers;

- Tertiary treatment for nitrogen removal in BIOFOR reactors;

- Final chemical disinfection with peracetic acid.

Line 2: Biological oxidation and nitrogen removal in BIOFOR reactors
- Coarse screening, fine screening and odour treatment;

- Sand separation and oil extraction in a compact SEDIPAC combined with primary
sedimentation;

- BIOFOR reactors for organic carbon and nutrient removal combined with filtration. There are
10 BIOFOR modules, including 5 dedicated to pre-denitrification and 5 voted to organic
removal and nitrification.

- Final disinfection through UV lamps.

47
digital-water.city

W digitalwater_eu //

digital-water.city has received funding from the
European Union's H2020 Research and Innovation
Programme under Grant Agreement No. 820954.




Consortium Intake

Pre-Treatment grids |
T
1

Sluice gate

Head overflow By-Pass

| East Milan neighborhoods Intake |

| Pre-Treatment grids
T

Digital
Water
City

1
1
A" |
Grease and Grit Separation :
2x600m3 v
T
v Grease and Sand Separation
Conventional Primary settling +
2x10380m3 Compact lamellar settling
T
1 - - B
1 Biological By-Pass Sedipac 3D™ ( & units)
1
W 1
Biological Oxidation :
4 X 3400m3 1
T Biological By-Pass :
v - c—
Secondary Settling 1
4x8350m3 !
X : m v
! Filtration
P ! :
' Biological fixed bed
Tertiary treatment Oxidation and de-Nitrification
Filtration Biofor™ (20 Units)
+

Biological fixed bed
Oxidation and de-Nitrification

T
1
]
By-Pass :
[}
[}

Biofor™ (8 Units)

T

1

2 A4

Disinfection P UV Disinfection
Peracetic acid 2200 m3 (6 Units)
~ X 0
S ,
AN ’ \. Reclaimed water
~4 Lambro river L 200 m3/h
Water body receptor

Figure 9: Detailed scheme of Line 1 and Line 2 treatment trains of Peschiera Borromeo WWTP

3.2.1.2. Monitoring Programs

At Peschiera Borromeo WWTP, monitoring of wastewater quality is performed by sensors
installed at the plant and by laboratory analyses.

The digital monitoring of wastewater quality at Peschiera Borromeo WWTP is performed by a
remote control and a SCADA system for the continuous acquisition of online data measured
at the WWTP by sensors. Laboratory analyses are also performed periodically for influent and
effluent characterization to control specific processes.

Equipment status and related alarms on electro-mechanical units are continuously monitored.
Offline data about cumulative energy consumptions, chemicals supply, sludge and waste

48 digital-water.city has received funding from the
European Union's H2020 Research and Innovation
Programme under Grant Agreement No. 820954.

digital-water.city
W digitalwater_evu




Digital
Water
City

production and disposal are stored in internal management systems. Maintenance
operations, internal report and emergency procedures follow specific and documented
protocols.

At Peschiera Borromeo WWTP, a network of sensors and probes (Figure 10) is installed at the
plant. It provides on-line and real-time data to monitor the wastewater quality in the influent,
during the treatment process, and in the final effluent.

City of
Peschiera Borromeo

® Flow Meter
@ Sampler
Oxygen, Red-0x Probe
@ Red-Ox Probe
@ Oxygen Probe
NH4 Probe
TSS Probe
@ NH4, NO3, PO4,TSS Probe|
@ E.Coli Detector

Figure 10: Layout of the treatment trains of Peschiera Borromeo WWTP

Since Line 2 was selected for the experimental activities in DWC project, below is reported a
synthetic description of the main operational controls and management systems installed in
this treatment line.

Screening and pumping units are equipped with level radars, and alarms in case of malfunction
of the electromechanical equipment. Energy meters are installed to measure dynamically the
real energy consumption. Sensors for pH, ORP, conductivity, TSS, NHa, PO4 are installed before
the SEDIPAC unit, which is also provided with flow meters. All the equipment for sludge
extraction, oil removal system and sludge conveyor are equipped with alarms. Energy meters
measure the electricity consumption. On the internal back-flush, that is sent back to the
SEDIPAC, chemicals are dosed for phosphorus precipitation, and the related

49

digital-water.city has received funding from the
European Union's H2020 Research and Innovation
Programme under Grant Agreement No. 820954.

digital-water.city

W digitalwater_eu /




Digital
Water
City

electromechanical equipment is provided with alarms. BIOFOR reactor for biologic and
nutrient removal combined with filtration is divided into 10 modules, 5 dedicated to pre-
denitrification and 5 voted to organic removal and nitrification. In the aerobic compartments
REDOX, Temperature and Dissolved Oxygen are measured online with sensors, while the
anoxic zones are provided with REDOX probes. In the internal recycle a N-NOs analyser is
installed and the recycle flow rate is also measured. Backwashing is monitored with a flow
meter, the flux is activated alternatively by temporization or by pressure signals from sensors
installed on the filters surface. Energy meters are installed to monitor electricity demand. In
the UV disinfection unit, sensors are installed to monitor the UV light intensity. Maintenance
operations are supported by a counter system with a threshold of maximum 10000 working
hours for each lamp. Specific energy meters are installed to monitor the UV disinfection unit.
In the final effluent, a set of probes are installed to monitor in real time several parameters
and a flow meter is installed to control the amount of treated water. Key Performance
Indicators (KPIs) are automatically calculated and correlated with historical data to detect
anomalies. In the final effluent, are installed sensors for the monitoring of TSS, NH4, PO4, TOC
and UV absorbance at 254 nm in real-time.

In particular, the choice of monitoring TOC as a potential control parameter to assess the
efficiency of the disinfection treatment derives from its typical use in the potable water sector,
and specifically for the control of water quality in drinking water wells.

TOC analyser purchased and installed at Peschiera-Borromeo WWTP in the framework of the
digital-water.city project is the model BioTector 3500 from Hach Lange. Similarly to what is
commonly done in laboratory scale machines, the BioTector 3500 first analyses TIC (Total
Inorganic Carbon) through sample acidification, which leads to CO, desorption. On a second
guota of the withdrawn sample, the instrument measures TC (Total Carbon) via a chemical
oxidation catalysed by hydroxy radicals, generating again a consequent flow of CO,. The two
CO; flows, quantified via Infrared spectroscopy, are subtracted to obtain the TOC value.

TOC along with UV absorbance at 254 nm (UV2s4) is an indicator of organic content of the
water and can provide indications to assess the performance of disinfection processes as well
as risk for possible microbial regrowth (Chien et al., 2009; Masaaki K, 2014). In addition, both
TOC and UV3s4 are measurements correlated to COD concentration in wastewater, and the
COD to TOC ratio can give hints about characteristics of the organic matter present in the
water.

Sampling and periodical laboratory monitoring

The sampling and the periodical laboratory monitoring at Peschiera Borromeo WWTP is
carried out for the two wastewater lines: Line 1 and Line 2. The laboratory, which is accredited
according to the UNI CEI EN ISO/IEC 17025:2018, is located inside the WWTP. Analytical results
are typically available within 24h (5 days for BODs) and are stored by a software for data

° ° ° 50
digital-water.city

W digitalwater_eu

digital-water.city has received funding from the
European Union's H2020 Research and Innovation
Programme under Grant Agreement No. 820954.



Digital
Water
City

management (Water LIMS). The same software allows to send emails and alerts for any

parameters that exceed the regulation limits.

The monitoring program foresees the accomplishment of the analyses of several parameters,